
Model

RAU

Year

1983

14.11.2025MG

Pos Part Number Name Qty Model

9

SG

03

Illustration

197-00

Restrictions UPD

597

11:13

Remarks

ETKA

page: 001 EPIS 105

connecting and mounting parts
for alternator

DIESEL,

   1   --- --- --- no longer available
               for alternator: 5

1

   1   068 903 119 D v-belt pulley 1

  (1)  049 903 119 L v-belt pulley
               for alternator: 6,6A

1

  (1)  --- --- --- no longer available
               for alternator: 3,3A,5A

1

  (1)  --- --- --- no longer available
               for alternator: 4,4A

1

   2   N   012 233 3 spring washer B14X28X1,6 1

   3   --- --- --- no longer available M14X1,5 1

   3   N   102 187 04 hex. nut 1

   4   --- --- --- no longer available 1

   5   N   012 233 3 spring washer B14X28X1,6 2

   6 + N   011 005 17 hex. nut M5 2

   7   --- --- --- no longer available
F             >> 17-D-075 525 1

  (7)  --- --- --- no longer available
F 17-E-000 001>> 1

   8 + N   010 240 16 screw, hex. hd. M8X20 1

   9   --- --- --- no longer available A8,4 2

  10   059 903 285 screw, round hd. M8X25 1

  11   --- --- --- no longer available M8 1

  11 + N   909 083 01 shouldered hex. nut,
self-locking

1

  12   --- --- --- no longer available 1 AIR COND.

  13   N   044 759 1 bolt, with hex. socket
hd.

M8X95 1

  14   --- --- --- no longer available A8,4 1

  14 + N   011 525 20 washer 1

  15   --- --- --- no longer available M8 1

et_bt1.frm



Model

RAU

Year

1983

14.11.2025MG

Pos Part Number Name Qty Model

9

SG

03

Illustration

197-00

Restrictions UPD

597

11:13

Remarks

ETKA

page: 002 EPIS 105

Pos Part Number Name Qty ModelRemarks

 (16)b 068 121 039 B v-belt 9,5X643MM 1 AIR COND.

  16 b 068 903 137 B v-belt 9,5X875MM 1

  17   068 903 141 F bracket for alternator 1

  18   N   010 359 4 screw, hex. hd. M8X38 2

  19   --- --- --- no longer available B8X15X0,8 2

  19 + N   012 241 10 spring washer 1

  20 + N   010 360 9 screw, hex. hd. M8X60 1

  21   --- --- --- no longer available A8,4 1

  21 + N   011 525 20 washer 1

  22   N   010 390 1 screw, hex. hd. BM8X95 1

  23   --- --- --- no longer available A8,4 1

  23 + N   011 525 20 washer 1

  25   068 903 171 fan wheel
               for alternator: 3-6

1

  26   068 903 251 P bracket
                     also use: 034 903 555 B

1

  27 + N   040 262 2 screw, hex. hd. M8X50 1

  28 + N   012 228 3 spring washer B8X17X0,8 1

  29   052 903 285 screw, round hd. M 8X27 1

  30   068 903 148 support 1

  31 + N   010 239 11 screw, hex. hd. M8X18 2

  32   --- --- --- no longer available B8X15X0,8 2

  32 + N   012 241 10 spring washer 1

  33   --- --- --- no longer available 1

et_bt2.frm



Model

RAU

Year

1983

14.11.2025MG

Pos Part Number Name Qty Model

2

SG

60

Illustration

78-10

Restrictions UPD

597

11:09

Remarks

ETKA

page: 001 EPIS 105

mounting parts for
refrigerant compressor

DIESEL,
T-DIESEL

  (1)  068 105 243 A v-belt pulley with vibration
damper

1 T-DIESEL:CY

   1   068 105 255 H v-belt pulley 1 DIESEL:CR,JK

   2 + N   014 706 7 bolt, with hex. socket
hd.

M8X12 4 DIESEL:CR,JK

  (2)  N   014 707 4 bolt, with hex. socket
hd.

M8X15
power
steering

4 DIESEL:CR,JK

  (2)  --- --- --- no longer available AM8X47-S4-S 4 T-DIESEL:CY

   3   --- --- --- no longer available B8X15X0,8 4

   3 + N   012 241 10 spring washer 1

   4 b 068 260 849 v-belt 12,5X960MM 1

   5   --- --- --- no longer available 1

   -   052 903 147 bushing 14,8 1

   7 + N   010 361 12 screw, hex. hd. M8X65 2

   8 + N   040 262 2 screw, hex. hd. M8X50 2

   9   N   012 038 7 lock ring 8 4

  10   --- --- --- no longer available 1

  11 + N   014 726 3 bolt, with hex. socket
hd.

M8X30 1

  12   N   014 723 6 bolt, with hex. socket
hd.

M10X30 1

  13 + N   012 230 7 spring washer B10X21X1 1

  14   111 129 720 washer 8,4 1

  15   N   012 038 7 lock ring 8 1

  16   --- --- --- no longer available 1

 (16)  --- --- --- no longer available power
steering

1

  17   N   010 388 3 screw, hex. hd. M8X90 1

  18   --- --- --- no longer available M8 1

  19   --- --- --- no longer available 1

et_bt1.frm



Model

RAU

Year

1983

14.11.2025MG

Pos Part Number Name Qty Model

2

SG

60

Illustration

78-10

Restrictions UPD

597

11:09

Remarks

ETKA

page: 002 EPIS 105

Pos Part Number Name Qty ModelRemarks

  20 + N   014 712 3 bolt, with hex. socket
hd.

M8X18 2

  21   --- --- --- no longer available A8X15X0,5 2

  21 + N   012 241 10 spring washer 1

  22   --- --- --- no longer available A8,4 2

  22 + N   011 525 20 washer 1

  23   --- --- --- no longer available

  24   N   010 440 3 screw, hex. hd. M10X40 2

  25   --- --- --- no longer available 2

  26 + N   012 231 4 spring washer A10X18X0,8 2

  27   --- --- --- no longer available M10 2

  27 + N   101 552 07 hex. nut 1

et_bt2.frm


